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1. SAMPLE DESCRIPTION #f & Hhik:

Page 2 of 15

#2015 m

Sample Name: LiFePO4 Battery Pack Sample Model: | 12.8V 200Ah 2560Wh
FE i 25 AR SR B2 A

Manufacturer: Guangdong Yijia Technology Co.,Ltd

i J"HRAE GERARAIRA A

Address of manufacturer:

9th Floor,Building 5,Hewan 5G Smart Industrial Park,No.18 Binhe

3¢ 75 H Avenue,Lilin Town,Zhongkai,huizhou city, Guangdong Province,China
J7 AR AR B T A A i DX AR K 18 ST 5G Rkl 5#) 5
9=
Factory: Guangdong Yijia Technology Co.,Ltd
T J7IRAE SRR IR A A
Address of factory: 9th Floor,Building 5,Hewan 5G Smart Industrial Park,No.18 Binhe
T Hbk Avenue,Lilin Town,Zhongkai,huizhou city, Guangdong Province,China
JAR AR TR T A AR v T DX AR R RO 18 S8 5G B Rk 5#) by
92
Battery Nominal 12.8V Rated Capacity: 200Ah Trademark: /
Voltage: BEnE 2560Wh P A
LR R
Charge Current: 100A Maximum 150A End Charge 4A
25 B LI Continuous Charge Current:
Current: 25 Bk 1 R
e KRR 7R L LI
Cut-off Voltage: 1ov Maximum 200A Limited Charge | 14.6V
2 1R Continuous Voltage:
Discharge Current: 75 v PR 461 H
R ORHFEE TR LI
Cells Number: 8 Cell Model: EJ50160116 Cell Rated 100Ah
P E AN H o A 2 Capacity:
HLAUE A
Date of Sample Received: | Mar. 25, 2024
Bt P2 H 3] 2024 4203 H 25 H
Date of Test: Mar. 25, 2024 to Apr. 10, 2024
Horil 15 31 2024 /203 25 H % 2024404 ;1 10 H

il

Tested by: |} {% ‘\&

Checked by: @{! i@ ﬁ

A%

ek

+
Approved by: /111511“{’ ‘%

FYZ B NRAERAS

-

5 f

Code: AB-AB-131-a
&)\ Hotline

™ o 1h AL %
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2. REFERENCE METHOD %% Jj 1%
UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
Bea [ GRIGFPRHEFMY B 7 ifi&iT 1) 38.3 71

3. EQUIPMENT LIST % &5

Name of equipment /Model Serial No.
B 4RI S 4ii %
Altitude Simulation Testing Machine

A0 e 2 I 56 A SE-4299

STP-GKDY1000

High Fast Temperature&Humidity Chamber

P AR A SE-2106
ZJ-KSWB1000C/20

Vibration Machine

TR L & SE-1199
DC-2200-26

Impact test bench

i & SE-4298
SY10-200

Power battery short circuit tester

)77 vt K R AR B L SE-2008
BE-5000W

Crush test machine

P el SE-135
BE6045

DC Low Resistance Tester

EL A L FE A SE-4430
TH2512+

Battery Charge And Discharge System

FELIH 7R THC R G SE-4387
CE-6008n-120V50A-H

DC Power Supply

H i LA SE-4456
30V100A

Digital multimeter

B HHE SE-4429
115C

Electronic scale

H L SE-4455
TCM-60E-150A

Data Logger

EAE PG SE-4431
LR8431-30

FYZ B NRAERAS

I Uil 7 SN

Y 4
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4. ENVIRONMENTAL CONDITIONS OF THE TEST 3% 414
Temperature: (2015) °C R.H.: (25~75) %RH
R X

5. TEST ITEM AND CONCLUSION il i H 2 4516

ITEM
AT H

SAMPLE NUMBER
SEERc]

STANDARD
PAT bR

CONCLUSION
a5

Altitude simulation = & A5

Thermal test #uil] izt

Vibration #&z/

Shock Wiy

External short circuit 4% %

B1~B2, B3~B4

Crush ¥ &

C1~C5, C6~C10

Overcharge /¥ 78

B5~B6, B7~B8

Forced discharge #& il Jif F.

C11~C20, C21~C30

ST/SG/AC.10/11/Rev.

7/Amend1l

M, %R T
EEAE s
WEFMY (GE7
FRIEIT 1) 38.3
FREER

The sample has
passed the items
of UN "Manual of
Tests and
Criteria"
ST/SG/AC.10/11/
Rev.7/Amend1/Su
bsection 38.3

Notes 0.

B1~B2: Batteries at first cycle in fully charged states;
ONES LA FETOE A 358 45 78 FIRES O FL L
B3~B4: Batteries after 25 cycles ending in fully charged states;
e 25 AN TR IR TG e 4 TE RUIRAS I Lt ;
B5~B6: Batteries at first cycle in fully charged states;
NER 1A TR A ] 5E 4 78 R RAS 1 it
B7~B8: Batteries after 25 cycles ending in fully charged states;
AR 25 AN TR 1S 57 4 7 HURAS Y R ;
C1~C5: Cells at first cycle at 50% of the design rated capacity;
A 1A e 50% 1A e 2 EIRAS IR LGS
C6~C10: Cells at 25 cycle at 50% of the design rated capacity;
AR 25 A FRHCHLE HH 50% B HAUE 75 EIRAS I LGS
C11~C20: Cells at first cycle in fully discharged states;
NER 1 AN TR A B 7 A TR RR A ) RS
C21~C30: Cells after 25 cycles ending in fully discharged states.
NER 25 AT S S8 A RRAS Y LS.

FYZ B NRAERAS

-

&

Code: AB-AB-131-a
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6. TEST METHOD iillif J5 72
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8
shall be conducted using not otherwise tested cells or batteries. Test T.7 may be conducted using
undamaged batteries previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.
In order to quantify the mass loss, the following procedure is provided:
Mass l0ss(%) = (M1-Mz) / M1x100
Where M1 is the mass before the test and Mz is the mass after the test. When mass loss does not
exceed the values in Table blow, it shall be considered as “no mass loss”.
/NS R RS B R U AT AT e T.1 2 T.5. a8 T.6 A1 T.8 N AR 53 Aalienicd iy ot sl i . 1K
5 T.7 AT DM RS AERES T.1 2 T.5 A R IR i itiAT,  DAGEIIAE 5 7 A Je e ) P vt
R BRI T 5
FiE 2 (%)= (M1-M2)/M1 *100
Ao My BRI R, M Z2RERRE. WERARARET FRITIEUE, BN TR

BHKR".
Mass M of cell or battery Mass loss limit
LA B BT M R IRAE
M<1g 0.5%
1gsM<75g 0.2%
M>75g 0.1%

T.1 Altitude simulation
Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (20 £ 5 °C).
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.1 SR
6 O AT FLHLN A [ 1 55 T BAR T 11.6 T-IARIPA SR B N (20°45°C) NAFRZE /D 6 /N .
TORBGHMEME . TR AR, TR, TGk k, I Bl ol el i b 7E 16
J& BT AN AN T HAE AT IX — SEER I F R K 90%. A O HL s ISR ANIE FH T+ 58 2 RS kR
O .

T.2 Thermal test
Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2°C,
followed by storage for at least six hours at a test temperature equal to - 40 + 2°C. The maximum time
interval between test temperature extremes is 30 minutes. This procedure is to be repeated until 10
total cycles are complete, after which all test cells and batteries are to be stored for 24 hours at ambie
nt temperature (20 = 5°C). For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.2 FHK
T R RS AN L R S PE TR0 B 55 T 7242°C ISR NAFIE /D> 6 /NI, HeAE AR el B 4
T-40£2°C B FAFIE D 6 /N o PSR R BeniR B 2 T 4 S KNt a] (] B > 30 43 MEAR 7 B Sk
17, FER10 IR, AR TR 0 F A PRI AE ISR T (2045°C) TAFT 24 /N o S T R B REERT H
W, e T AN R R P R B[R] 22/ A 12 /N
RUZBENRBFRAE Code: AB-AB-131-a
it 1 RRRAT @)
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EORHUGAEMCE T . CHFR. AR, JoRZRATGE K, I HAR Sl s al b e 16
Ja BT B H AN T HAEBEATIX — I T FES Y 90%. A 5% L R B SRANIE 1 58 A BUEUIRZS k6 e
AFI FL T

T.3 Vibration

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells
in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with
a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting
positions of the cell. One of the directions of vibration must be perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small batteries), and for batteries with a gross mass of more than 12 kg (large
batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached.
The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until
a peak acceleration of 8 gn occurs (approximately 50 Hz).A peak acceleration of 8 gn is then maintained
until the frequency is increased to 200 Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a
peak acceleration of 2 gn occurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained
until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire during the test and after the test and if the open circuit voltage of each test cell or battery
directly after testing in its third perpendicular mounting position is not less than 90% of its voltage
immediately prior to this procedure. The requirement relating to voltage is not applicable to test cells
and batteries at fully discharged states.

T.3 $R3)

LA F I SR [ TR &, (RS [ERE BE AN R i FL AR T ABICA Re vEE I A 16 IR BN . RBNM
SRR, WHORERSIRN 7 KF2EA0 200 #52%, PR 7 #i2L, BN 15 7reh. X — IR PN
SANFE LR B H S 2 AL T M E R T 12 K, O 3N . Hd—ANR B 7 [ 06 2 s D
HEH,

PEXRTESZ A, SRR E 12 T e p SR s CRAESA/ N ), AIX 12 T8 &
ORI CRBS ) A P AN .

XFEGESHNR M AN 7 BRZETTAG, OREF 1 gn BRI, EEIPIFRIAT] 18 #ik. A J5RR
TR IRIFAE 0.8 K (S8 1.6 ZK) , JHIEINE B BB A INEEIER] 8 gn IHELI )y 50 HidL) .
IR PR FFTE 8 gn ELRAZR I N E] 200 #4524

XPRBLH: M 7 BRZETFAG, REF 1 gn IUBCKHIERE, BELFNARILR] 18 #idk. RJEHIRIEIREF
£ 0.8 2K CEATHE 1.6 22K FRNIMINR B BB IEELIA R 2 gn (BFL)R 25 128D o HimoRnis
JEIRFRTE 2 gn ELEIAR I N 200 #5724 .

BORAUSHRI ST O k. R K, HH AN S B e S =
AN L 222 7 A b e 5 S RS0 T % AN IN T AEREAT X — 156 AT H R 90%. A7 JCHEL Y 2E5K
AN T 58 A8 T8 R R S FR i R R R

T.4 Shock

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will

support all mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of

6 milliseconds. Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of

50 gn and pulse duration of 11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the

battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large

batteries. The formulas below are provided to calculate the appropriate minimum peak accelerations.
A= G Code: AB-AB-131-a
bhdk . PZedml et mig E s T R ok S {1 B & {otline

.anb

RERAE

A i A }

[ S d
-l
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N Minimum peak acceleration Pulse duration
Baltesy = RN BT BpiREBE ]
150 gn or result of formula
Small batteries /N Hijth Acceleration(gn)= (100850) 6 ms
mass™*

whichever is smaller
50 gnor result of formula
30000)

mass*

whichever is smaller
* Mass is expressed in kilograms.

Large batteries K7 itk Acceleration(gn)= ( 11 ms

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery
for a total of 18 shocks.
Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of
its voltage immediately prior to this procedure. The requirement relating to voltage is not applicable to
test cells and batteries at fully discharged states.
T.4 phif

Ty R OVAH R P U [ S R K R AR B HL b, SO e FR b i BT 2 3 .

TANHIOE SZ K INEE 150 gn AR RREENS A] 6 =R 1) IEsz b . Ak, KA
INZE % B KNI E 50 gn AUBKIHRF LI ] 11 AP IE X i

AN A 3221 IR X s A WA D ol P e T b B o B o o /Nt PR ke 22 ) )R 6
RPN AY I P R REEET (A) D 11 2P, BT A S T A 1 S A R B e R i B

TS OB I A E = A A T B0 RS B F b 22 3 O 6 B TEAR T 4852 =iy, B TE MR
Wi Mgz =i, SR 18 kb,

BOR AU GERE . oS, oA, THERMTGE K, It B A MAL i BRI AE e
JE BT F AN T HAE AT X — B0 T R Y 90% . A J%HLE B SR IE A T 58 A OHRES 1iatEe i
A

T.5 External short circuit

The cell or battery to be tested shall be shall be heated for a period of time necessary to reach

a homogeneous stabilized temperature of 57+4°C, measured on the external case. This period of time

depends on the size and design of the cell or battery and should be assessed and documented. If this

assessment is not feasible, the exposure time shall be at least 6 hours for small cells and small

batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57+4°C shall be

subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case

temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the

maximum temperature increase observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and

there is no disassembly, no rupture and no fire during the test and within six hours after the test.

T.5 SM R

P T AR O B I, B — B LIS T, s A e 00 R il B 1k 3 25 ) PR AG S R B

57+4°C, X B [A] (A BT B BRI A NI, TR AN RESR I [R] RN APPAS Al e % . Tt

VRBEAT XA URAL U/ R BR8P 1) R 2 /4R 6 /NN, DAY RS R P 2 R I ) Y 2 D

FREE 12 /0BF. )G, HUSEHIRTE 57+4°C &2 M ANBH/N T 0.1 BRI 26 25 2
RUZBENRBFRAE Code: AB-AB-131-a

VEHEEHEIEREK (:{:})

.anb

|

I 7= wu.ilB



Anbotek

Product Safety

Report No.: 18270BC40116301 Page 8 of 15
et g %8 7 15 W

IX— % 2% A I AE HEURS B FE I A 2R BE [ 3 57+4°C JE Rk 2/ 1/, BPE K Bt T
At P P i 6 T WL B e e R TR — 20 2 — IR ORI R T LR B R .

LA AN P B BN 22 /A 2 TR IR

FORAGATH AR AT 170°C,  JFHAERSEE R Lik% )5 6 /A Toefk, o
, T

T.6 Impact / Crush
Impact (applicable to cylindrical cells greater than 18 mm in diameter)
The sample cell or component cell is to be placed on a flat smooth surface. A 15.8 + 0.1mm diameter,
at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel
bar is to be placed across the centre of the sample. A 9.1 + 0.1 kg mass is to be dropped from a height
of 61 £ 2.5 cm at the intersection of the bar and sample in a controlled manner using a near frictionless,
vertical sliding track or channel with minimal drag on the falling mass. The vertical track or channel used
to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.
The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 + 0.1mm diameter curved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.
Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells not more than 18 mm in
diameter)
A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the
first of the three options below is reached.
(a) The applied force reaches 13 + 0.78 kN;
(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.
A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.
Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed
for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.
Cells and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after this test.
T.6 i/
fiEth GEH T EAANT 18 ZKHFEAE R R

A FEO L R S AR S T |, — AR 316 BUANBE R RBE IR FE 0, IR ELAT
15.8+ 0.1 2K, KR 6 HK, sl HRKmIRE, M oFHZKE. -5 9.1+ 0.1 T i E
M 61 + 2.5 JEOK AL Bk SN AR Ak, R — AN L 3ch BRI . 0 A AR ) i/ O B
PO EETE N LA H . B HUE B TE T 5 SRR K SCER N 90 IR T .

LSz IERE, PN 5P 3E AR AT T S RUBE A PO B4 15.8 + 0.1 2K 3R i
RN . f—iXFER LR —

BIE (hekbi. 83k /4 s m e s/ T 18 Z K EFETE fith)
P HL O B ol RO AE B AT THT 2 [ I, PR FTFE BN R, 1628 — AN efik L s B K44
N L5 JEKFD . R T, BRI =RE L
(a)  EInEI /T8 E 13 £0.78 TR 15
(b) AU HLE R REA > 100 Z=AR; BE
(©) AR FLIA B JFUE )5 ) 50%k DL I .
—HIXBIHKE . E R 100 ZReEZ, SR SBE 2/ DIEREE R 50%, BIn]f@kkE
.
IRRIBFRAT ‘Code: AB-AB-131-a

VEHEEHEIEREK (:{:})
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PR T IR R R S A B T P — [ B s o LA T3 T RS R M P HE R T it s« (A T FELES B2 M 55 0
e EL T [

B BURE FR B RS R — B IR . R R LR 6 /N o 16 A FH 2 1) AR il A
TG P RS B2 s RS AT
FORAG B RS A 170°C,  JFHAERIE R Kalde)m 6 /N ek, Tk
Ko

T.7 Overcharge
The charge current shall be twice the manufacturer’'s recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:
(a) When the manufacturer’s recommended charge voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the maximum charge voltage of the battery or 22V.
(b) When the manufacturer’s recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
Tests are to be conducted at ambient temperature; the duration of the test shall be 24 hours.
Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.
T.7 dERH
7 R LA 20 1) 368 PP U PR B R HRP 2 8 R R IR KT P A B ) e /N R B T
(a) il pe U0 AR 7 P R AN KT 18 ARINF, X0 PR i /) L N7 s P b i K 7 S L ) A £ B
22 (RE BN
(b)) il vy AR 70 L L KT 18 AR, 56 1) fie /) LS N My s K 78 FL LR ) 1.2 £
I NAEPA IR T HE T, BEAT IR I A) By 24 /N
BR AT 78 B AR B R AR S5 7 RN e, e K.

T.8 Forced discharge

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.
The specified discharge current is to be obtained by connecting a resistive load of the appropriate size
and rating in series with the test cell. Each cell shall be forced discharged for a time interval (in hours)
equal to its rated capacity divided by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

T.8 Gl
BN MNEEIRE N5 12 R B IR 8 DR U6 r IR 2 T )3 7 45 52 1 e R e IR ) 4%
N Tl G

R 3 4 R/ IR R ) P PEL A7 ey S5 8 FR B R B, TS 20 BT L . A L b AT
SERAIBCR, BCRRTTEL O RS HAE A R AR s i (28 .
FOR R R B 78 LS IR I R Th AR 5 7 RN TEA#A, oK.

A Z B MR AERAE N ' Code: AB-AB-131-a
s : % ' A R EEERE L T RS RHK @??mw

y _ | >7=1
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7. TEST PROCEDURE i 2 )%

Marking %5 4341

v

Pretreatment kb

v
v v v v

B1~B2, B3~B4 C1-C5, C6~C10 B5~B6, B7~B8 C11~C20, C21~C30

v

Altitude simulation

i 3 )
v

Thermal test J
AR v v

* Crush &

Vibration £

v

Shock i

v

External short circuit

ST A
* \ 4 w‘ VL

'

Analysis #¥z ib 3

y

Overcharge Forced discharge

W SiR Il
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8. DATA iR ¥z
T.1 Altitude simulation =& 54

Page 11 of 15

#5011 vl 15 71

No. Pre-test IR AT After test M5 Mass Voltage Whether leakage,
Un's Mass | Voltage Mass | Voltage loss loss venting,
7 H R HE | PRSI | RS0 disass?_mb??/N)
X . (%) (%) rupture, fire
Trikg) | R(V) | Trikg) | AR(V) i
i, BRI K G2
145
B1 18.371 13.568 18.371 13.567 0.00 0.01 N
B2 18.369 13.571 18.369 13.571 0.00 0.00 N
B3 18.375 13.589 18.375 13.586 0.00 0.02 N
B4 18.366 13.563 18.366 13.563 0.00 0.00 N
T.2 Thermal test 4l
No. Pre-test i A After test iR 5 Mass Voltage | Whether leakage,
TR Mass Voltage Mass Voltage loss Loss venting,
7 H R HE | PRETHR | BE S50 disass?_mbéx\?/N)
- - (%) (%) rupture, fire
Trikg) | R(V) | Trikg) | AR(V) R, .
i, BRI K G2
1)
B1 18.371 13.567 18.371 13.564 0.00 0.02 N
B2 18.369 13.571 18.369 13.568 0.00 0.02 N
B3 18.375 13.586 18.375 13.582 0.00 0.03 N
B4 18.366 13.563 18.366 13.560 0.00 0.02 N
T.3 Vibration #3
No. Pre-test JIiR AT After test W5 Mass | Voltage | Whether leakage,
D5 Mass | Voltage Mass | Voltage loss Loss venting,
iy L i 1 JRETH | mETM disass?_mb(lx\?/N)
4 - (%) (%) rupture, fire
T (kg) R (V) T3 (kg) R (V) GREE. L i
i, BRI K G2
1)
B1 18.371 13.564 18.371 13.563 0.00 0.01 N
B2 18.369 13.568 18.369 13.568 0.00 0.00 N
B3 18.375 13.582 18.375 13.582 0.00 0.00 N
B4 18.366 13.560 18.366 13.557 0.00 0.02 N

Code: AB-AB-131-a

RYIR R MR R ERAT
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T.4 Shock i+

Peak acceleration: 40.4 gn, Pulse duration: 11 ms
WEE NI E : 40.40n,

k] 11 ms

Page 12 of 15
%12 i 15 W

No. Pre-test Jl i i After test Wi )5 Mass | Voltage | Whether leakage,
T Mass Voltage Mass Voltage loss Loss venting,
R B R R L iR | RS disass?_mb??/N)
- - (%) (%) rupture, fire
Trikg) | R(V) | Frikg) | R(V) ETER, WA
A, WA 2
145)
B1 18.371 | 13,563 | 18.371 | 13.563 0.00 0.00 N
B2 18.369 | 13.568 | 18.369 | 13.565 0.00 0.02 N
B3 18.375 | 13.582 | 18.375 | 13.582 0.00 0.00 N
B4 18.366 | 13.557 | 18.366 | 13.556 0.00 0.01 N

T.5 External short circuit #4555 i

No. %% 5 Peak temperature (°C) Whether disassembly, rupture, fire (Y/N)
I e A A, W, K RIR)
B1 57.2 N
B2 57.4 N
B3 57.0 N
B4 57.2 N

T.6 Crush /&

No. %' Peak temperature (°C) Whether disassembly, fire (Y/N)
B e, A, R RIS
C1 22.7 N
C2 22.5 N
C3 23.7 N
C4 22.7 N
C5 23.1 N
C6 22.9 N
C7 22.6 N
C8 22.8 N
C9 22.5 N
C10 22.7 N
T.7 Overcharge i & 76 H,
No. %5 Whether disassembly, fire (Y/N)
AME, R G

B5 N
B6 N
B7 N
B8 N
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T.8 Forced discharge 7 il Jit H,

213 Tt 15 W
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No. w5

Whether disassembly, fire (Y/N)
AT, FK GRS

Cl1

C12

C13

Cl4

C15

Cl6

Cl7

Ci8

C19

C20

Cc21

C22

C23

C24

C25

C26

c27

C28

C29

C30

Z\Z2\1Z2\1Z2\1Z2\Z2\1Z2Z2Z2Z2Z2Z21Z2|12(12|12(12(2(2|2
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9. PHOTOS OF THE SAMPLE #£ /18

Battery Hiith

MODEL: 12.8V 200Ah 2560Wh

VOLTAGE: 12. '
CAPACITY:

POWER WAT

Cell B
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DECLARATION
P

1. Reference documents for the testing: UN "Manual of Tests and Criteria"
ST/SG/AC.10/11/Rev.7/Amend.1/Subsection 38.3
MASH M e E GG ETIY  CGE7RRIEITL) 38.37

2. Test place Lab: Shenzhen Anbotek Compliance Laboratory Limited
Address: Zone South, 1/F., Building 2, Hengchangrong High-Tech Industrial Park,

Huangtian, Hangcheng Street, Bao'an District, Shenzhen, Guangdong, China
IS g % PRI 2 A I By A BR 2 ]
Huhk: TTARAB RIS 2 XA I A T B FEE B 2R Rk b e R 20k 2R 1) R X

3. This report shall not be revised and deleted.

A AN BEAS ORI B o

4. The test results presented in this report are only relevant to the test sample.

At LA A R A s A o R

5. This report shall not be published as advertisement without the approval of

Shenzhen Anbotek Compliance Laboratory Limited.

A AERGIRIN 2 AT I A A IR~ = B I vFar s o0 T AR T8 T E 2o

6. This report shall not be copied partly without the written approval of Shenzhen

Anbotek Compliance Laboratory Limited.

BRAR AT, 75 TSR A I i A R 2 = A5 T kAR i o5 A5 8 B

-- End of report --
- WMELGR --
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